
Western University Western University 

Scholarship@Western Scholarship@Western 

Electronic Thesis and Dissertation Repository 

12-14-2018 2:45 PM 

A Comprehensive Study of Arsenic Removal From Aqueous A Comprehensive Study of Arsenic Removal From Aqueous 

Solution Using Low-Cost Adsorbents Solution Using Low-Cost Adsorbents 

Mrinmoyee Mondal, The University of Western Ontario 

Supervisor: Ray, Ajay K., The University of Western Ontario 

A thesis submitted in partial fulfillment of the requirements for the Master of Engineering 

Science degree in Chemical and Biochemical Engineering 

© Mrinmoyee Mondal 2018 

Follow this and additional works at: https://ir.lib.uwo.ca/etd 

 Part of the Environmental Engineering Commons 
[...]
more detrimental than contamination in food [30]. Presence of Fe (III) with As has less 

toxic effects compared to Fe(II) with As [31].  The following section discusses the chemical 

properties of arsenic. Arsenic distribution around the world is discussed the following 

subsection.  



8 

 

2.2 Arsenic Distribution 

Arsenic is a ubiquitous metalloid, ranks 14th in seawater, 20th in natural abundance and 12th 

in the human body[27]. As was isolated in 1250 A.D., it has been using in different fields, 

i.e. metal enrichment, medical, agriculture, and electronics, etc. As concertation in 

seawater is less than 2 μg L-1 where As level varies in between 1-10 μg L-1 in contaminated 

surface and groundwater[27]. Also As concentration varies from 0.15- 0.45 μg L-1 in 

freshwater and the maximum concentration found in thermal water are 8.5 mg L-1 in 

Japan[27]. Table 2.1 summarized information regarding countries affected by As 

contamination around the world and maximum acceptable limits respectively.  In 1993, the 

World Health Organization (WHO) revised guidelines for As in drinking water from 50 μg 

L-1 to 10 μg L-1. As a result, most of the developed countries (i.e., Germany, Australia, 

France, USA, etc.) lowered As permissible limits, however, developed countries like 

Bangladesh and China have retained the previous WHO guideline of 50 μg L-1. The 

following section discussed the chemical properties of arsenic.  

 

 

 

 

 

 



9 

 

Table 2.1 Spatial distribution of Arsenic in different parts of the world and maximum 

permissible limits*  

Continent Location Arsenic Source 
Concentration 

(μg L-1) 

Maximum 

Permissible 

Limits (μg L-1) 

America 

Pampa, Cordoba, 

Argentina 
Groundwater  100-3810 50 

Chile Groundwater 470-770 50 

Lagunera, Mexico Well waters 8-624 50 

Peru Drinking water 500 50 

Northeastern Ohio, 

USA 
Natural Origin <1-100 10 

Western USA Drinking Water 1-48,000 10 

Europe 

Hungary Deep groundwater  1-174 10 

Romania 
Drinking water 

bores 
1-176 10 

South-West Finland 
Well water; Natural 

Origins  
17-980 10 

Asia 

Bangladesh Well Waters <10-1000> 50 

West Bengal, India 
Groundwater; soil 

sediments 
3-3700 10 

Nepal Drinking water 8-2660 50 

Hanoi, Vietnam 
Groundwater, soil 

sediments   
1-3050 10 

Xinjiang, PR China Well Water 0.05-850 50 

Inner Mongolia, 

China 

Drinking water; 

bores 
1-2400 50 

Ronpibool, Thailand 

Water 

contaminated by tin 

mining waste  

1-5000 10 

Fukuoka, Japan Natural origin 0.001-0.293 10 

Mekong river 

floodplain, 

Cambodia 

Groundwater 1-1340 10 

* Most of the information of this table obtained from V. Sharma and M. Sohn (2012)[32] 



10 

 

2.3 Chemistry of Arsenic  

Arsenic is a metalloid, commonly found as a compound with an atomic mass of 74.9 g/mol. 

In inorganic form, As exists in four oxidation states, i.e., arsenate (+V), arsenite (+III), 

arsenic (0) and arsine (-III).  As(III) and As(V) are the dominant forms of arsenic present 

in groundwater which is most commonly used for drinking purpose in developed 

countries[33].  pH and Redox potential (Eh) are significant factors control speciation of 

As(III) and As(V). The dissociation reactions and corresponding equilibrium constants of 

  

Figure 2.2 Dissociation of As(III) and As(V) 

As(III) and As(V) at various pH are shown in Figure 2.2. The dissociation constants of 

As(III) are pKa1= 9.22; pKa2=12.13; pKa3= 13.40 which means at pH 9.22 As(III) will be 

50% dissociated. Figure 2.3 describes the distribution of As(III) and As(V) as a function 

of pH[34]. Mostly As(III) exists as a neutral molecule at neutral and slightly acidic 

conditions where at pH>8 significant amount of anionic species can be found (Figure 2.3). 

In contrary As(V) is almost completely dissociated at a pH 6.96 and present in the form of 

50% monovalent and 50% divalent anion (Figure 2.3). 



11 

 

 

Figure 2.3 Distribution of arsenate (As (V)) and arsenite (As(III)) as a function of pH 

where α is a fraction of total concentration 

 

Figure 2.4 Eh-pH diagram of aqueous Arsenic speciation 

The combined effects of Redox potential (Eh) and pH on aqueous arsenic speciation and 

oxidation state shown in Figure 2.4. The amount of protonation is a significant factor in 



12 

 

governing the mobility of these chemical species of both As(V) and As(III). Generally, pH 

range of groundwater within 6 – 8 and Eh -0.05V to + 0.05 V. Under these conditions, 

As(III) is uncharged and in more reducing environments where As(V) under oxidizing 

conditions and negatively charged. The movement of As(V) is slow by electrostatic 

attraction to positively charged particles, such as iron hydroxides[35]. As a result, As(III) 

is more mobile than As(V) in groundwater. The difference in charge has significant effects 

on the removal of both the arsenic species (As(III) & As(V)) from aqueous solution, 

because neutral, uncharged molecules cannot be or are less effectively removed by most 

treatment methods[36]. As(III) can be oxidized to As(V) at low Eh-potential of 0.1-0.2 mV 

by using dissolved oxygen as an oxidant, but the oxidation of As(III) by oxygen is a very 

slow process and may convert only a small fraction. Hence, groundwater with high oxygen 

concentration may also contain some As(III) [36], and it is often found in stable association 

with the dissolved iron and manganese[37]. Presently available As removal technologies 

are discussed in the following section.          

2.4 Arsenic Removal Technologies 

There are many methods viz. adsorption, oxidation with precipitation, coagulation, ion-

exchange and membrane separation conventionally used for As removal from water.  

Advantages and disadvantages of the technologies developed for arsenic removal are 

discussed in Table 2.2.  

2.4.1 Coagulation and Flocculation 

One of the highly documented arsenic removal technique involved coagulation and 

flocculation using lime softening or metal salt. Coagulation is a separation process for 



13 

 

Table 2.2 Comparisons of Arsenic removal technologies [9] 

Process Advantages Disadvantages 

Oxidation and precipitation 

Air oxidation 

 

Relatively simple, slow process but cost-

effective; In-situ As removal is possible;  

Oxidized other organic and inorganic 

components present in the water  

Mostly effective for As(V) removal 

and stimulate the oxidation process 

 

 

Chemical 

oxidation 

Relatively faster and simple; produce less 

residual 

Kills microbes and oxidized other 

impurities    

pH needs to be controlled efficiently, 

and an oxidation step is needed    

Coagulation/electrocoagulation/co-precipitation 

Alum coagulation  

 

Relatively simple in operation and low 

capital cost 

Durable chemicals are available and 

effective for a wide range of pH 

Produces toxic residuals and As 

removal efficiency is relatively low 

Pre-oxidation is required some cases  

Iron coagulation 
Chemicals are available and efficient 

than alum coagulation  

Sedimentation and filtration are 

required 

Average As(III) removal efficiency   

Adsorption and ion-exchange methodology   

Activated carbon  

 

Relatively simple in operation with less 

operation and maintenance cost 

Commercially available and in-situ 

operation is possible 

Effectively remove As 

Replacement required after four or 

five regenerations  

Iron coated sand 
Cost effective; efficiently remove As(III) 

and As(V); regeneration does not require   
Produce toxic solid waste 

Ion-exchange resin 

Well defined medium and capacity; 

pH-independent and exclusively ion 

specific resin to remove As  

High-tech operation and 

maintenance and high-cost medium 

Reaeration creates toxic sludge; less 

removal of As(III)   

Membrane technologies 

Nanofiltration Removal efficiency is high 

High capital and maintaining cost, 

pre-conditioning; a larger amount of 

water  rejection 

Reverse osmosis  No toxic solid  
Very high operation and 

maintenance cost 



14 

 

removal of colloids by neutralizing the forces that keep them apart. Rapid mixing is 

required in this process. Flocculation is a physical process which promotes contact between 
destabilized particles and bind the particles into larger clumps. An anionic flocculant will 

react with a positively charged suspension, adsorbing on the particles and destabilized 

either by charge neutralization or bridging. Arsenic removal efficiency using this method 

significantly depends upon coagulant dosage, pH, initial As concentration and the valence 

of the arsenic species. Ferric salts are generally used as a coagulant. Karcher et al., 

(1999)[38] used ferric chloride and lime-poly ferric sulphate as the coagulants where Han 

et al., (2002)[39] applied ferric chloride and ferric sulphate as flocculants for removal of 

arsenic. Results showed that these coagulants were effective in As removal in the presence 

of ferric complexes. However, this method is not effective to reduce the As concertation 

below the acceptable limits. Also, safe separation, filtration, and disposal of As-

contaminated sludge are some drawbacks of this method.          

2.4.2 Membrane Filtration 

The principle of membrane filtration is to remove macromolecules in the size range 500-

500,000 nm using a pressure gradient across a selectively permeable membrane. Membrane 

filtration process can be divided into four categories: microfiltration(MF), 

ultrafiltration(UF), nanofiltration(NF) and reserves osmosis(RO). Among these four, RO 

and NF were mostly used for arsenic removal[40]. RO and NF can remove As(V) with 

rejection percentage over 95%, but they were not equally effective in removing As(III)[40]. 

However, it has been found that RO or NF method was equally effective regarding As(III) 

and As(V) removal if aromatic polyamide thin composite membranes are used and its 

solution pH independent[41]. But membrane separation process has a few drawbacks, i.e. 



15 

 

due to small pores of the membranes which make them more likely to foul.  Also, it has 

higher operational cost and needs experienced personnel to conduct the overall process.     

2.4.3 Ion Exchange   

In the ion exchange process, electrostatically held ions on the surface of solid are 

exchanged with similar charged ionic species in an aqueous solution. This is a reversible 

non-destructive process where the structure of the solid does not change permanently. This 

method generally used for potable water treatment, i.e., softening, iron, nitrate, and fluoride 

removal as well as ammonia, phosphate, nitrate and heavy metals removal from municipal 

waste water[42]. For arsenic removal, ion exchange resins were used with either chloride 

or hydroxide ions at exchange sites, is placed in one or more packed columns. The arsenic-

contaminated water is passed through the column and the arsenic “exchanges” for 

hydroxide or chloride ions. After some time the resin becomes saturated which means 

exchange sites that were loaded with chloride or hydroxide ions replaced by As. This event 

requires regeneration of ion exchange material which increases the operation and 

maintenance cost of the treatment facility.         

The efficiency of ion exchange process depends upon multiple factors, i.e., solution pH, 

total dissolved solids (TDS), the concentration of competing ions, redox potential, sulfate 

and nitrate concentration in the solution, and influent arsenic concentration[43]. Ion 

exchange for arsenic removal is only applicable for low sulfate (<120 mg/l) and low TDS 

source water[9]. Disposal of As rich brine (mixed of ion exchange resin and regenerate) is 

a major issue of this method.  



16 

 

2.4.4 Adsorption 

In arsenic removal, adsorption is used as a “front line of defense.” In this process, ions or 

molecules are removed by accumulating at the liquid or solid phase due to the participation 

of residual or unbalanced force. Adsorption can be categorized into two types: physical 

and chemical. Physical adsorption is driven by Vander Waal forces of attraction and 

electrostatic forces between adsorbate and adsorbent where chemical adsorption is caused 

by chemical attraction or chemical bond[42]. As adsorption is an exothermic process, 

therefore adsorption capacity depends upon temperature, pH, surface area of adsorbent and 

chemical properties of adsorbate[42]. The relationship between adsorption capacity of an 

adsorbent and amount of adsorbate adsorbed is studied by adsorption isotherms. Details 

about adsorption isotherms are discussed in the following sub-section.                 

2.4.4.1 Adsorption Isotherms 

The adsorption process generally expressed in a mathematical relationship between the 

amount of solute adsorbed onto the adsorbent and the equilibrium concentration of the 

adsorbate in a solution at a given temperature. Several mathematical models have been 

used for adsorption isotherms. However, the following four models were most commonly 

used in the past. 

2.4.4.1.1 Linear Isotherm Model 

Liner isotherm model is a single parameter model, conceptually represents a simple 

partitioning or adsorption process. The model is expressed as follows: 

e eq KC=             (2.1) 



17 

 

where qe is the amount of adsorbate adsorbed per unit weight of solid at equilibrium; K is 

the distribution coefficient, and Ce is equilibrium concentration of adsorbate remaining in 

the solution at equilibrium. This model is not effective over large adsorbate concentration 

range.  

2.4.4.1.2 Langmuir Model 

Langmuir is a two-parameter model. This model assumes there is no interaction 

between adsorbing solutes and adsorption energy is constant for all surface sites, 

independent of surface coverage. Also, it assumes that each adsorb site can hold one 

molecule of adsorbate (monolayer coverage). The mathematical representation of the 

Langmuir model is given below: 

1

e m
e

e

bc q
q

bc
=

+
        (2.2)  

where qe is amount of adsorbate adsorbed per unit weight of solid at equilibrium; ce is 

equilibrium concentration of adsorbate remaining in the solution at equilibrium, and qm is 

the maximum adsorption capacity per unit mass of adsorbent and b is the affinity of the 

active site 

2.4.4.1.3 Freundlich Isotherm  

This is an empirical and two-parameter model, widely used in isotherm study. This model 

allows for heterogeneous surface energies, i.e. different adsorption energy for different 

adsorption sites. Also, it assumes the frequency of sites associated with the higher free 

energy of adsorption decreases exponentially with an increase in the free energy. 

Freundlich isotherm can be expressed as follows: 



18 

 

1

n
e f eq k c=         (2.3) 

where qe is amount of adsorbate adsorbed per unit weight of solid; kf is a constant and 

indicator of adsorption capacity; ce is equilibrium concentration of adsorbate remaining in 

the solution at equilibrium and 1/n is a measure of the intensity of adsorption. Lower n 

value is more favorable for adsorption.  

2.4.4.1.4 Brunauer, Emmet, and Teller (BET) Isotherm  

BET isotherm model is similar like Langmuir model but more generalized multi-layer 

model. This model assumes that essentially condensation occurs in all layers except the 

first layer and these layers have equal energies. It also assumes that there is no 

transmigration in between layers and layers of different thickness can coexist. The BET 

model can be expressed as follows: 

     

( ) 1 ( 1)

m e
e

e
s e

s

q Bc
q

c
c c B

c

=
 

− + − 
 

        (2.4) 

where qe is amount of adsorbate adsorbed per unit weight of solid; ce is equilibrium 

concentration of adsorbate remaining in the solution at equilibrium; qm is the maximum 

adsorption capacity of a layer; B is dimensionless constant, relates to difference in free 

energy between adsorbate on first and successive layers and cs is saturation concentration 